
San Francisco
Water Quality Protection Plan

Prepared for Mayor Gavin Newsom
May 2008





 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Prepared for Mayor Gavin Newsom 

 

San Francisco Public Utilities 
Commission 
 
May 2008  

 
 
 

San Francisco 
Water Quality Protection Plan 





SFPUC 
Water Quality Protection Plan 

 

Peer Reviewed   i 

 
Acknowledgements 
The San Francisco Public Utilities Commission (SFPUC) 
wishes to acknowledge the valuable contributions of 
many participants in successfully completing the 
Water Quality Protection Plan.  In particular, the 
National Water Quality Advisory Council whose input 
and guidance was valuable for project completion: 

• Jeffrey Griffiths, M.D – Tufts University School of 
[...]
SFPUC – Water Quality Protection Plan     
 

16                                               Peer Reviewed    

lands within the watersheds to manage growth.  
The lands should be zoned as watershed lands 
with specific policies and development procedures 
designed for water quality protection tied to the 
designation. 

5.1.4 Alternative Water Sources 

5.1.4.1 Assessment  

Currently SFPUC has sufficient capacity with its Hetch 
Hetchy and local sources.  However, SFPUC continues 
to refine its supply reliability strategy through 
exploration of various alternatives. These alternatives 
include enhanced conservation, recycling, conjunctive 
use and alternative sources (e.g., ground water, 
surface water, brackish and sea water desalination, 
etc.). There has been precedent to utilize transfers 
through the South Bay Aqueduct (i.e., State Project 
Water) during drought situation, although this has 
resulted in deteriorated treated water quality.  
Alternative water sources are likely to be of lower 
quality than current SFPUC water sources.  This may 
include increased mineral content, salinity, manganese, 
DBP precursors, organics, and microbial contaminants. 

5.1.4.2 On-going Activities 

SFPUC is actively evaluating alternatives to shore up 
its supply reliability including enhanced conservation, 
recycling, conjunctive use and desalination. There has 
been precedent to utilize transfers from the Bay-Delta 
though this has resulted in deteriorated treated water 
quality. 

5.1.4.3 Potential Actions 

Continue to evaluate advanced treatment options24 for 
bringing alternative supply sources to Hetch Hetchy 
quality.  Also, assess vulnerability of these sources25 
and potential watershed protection actions.  The use of 
alternative sources should not degrade quality of 
water to which the residents of San Francisco are 
accustomed. 

                                                 
24  The SFPUC is currently considering a share of a 60 million 

gallon per day regional desalination project. 
25   An example of such considerations is the location of artificial 

turf at a playground 100 feet from a ground water source 
in the City’s Sunset District. How significant is the risk 
associated with run-off? What protective measures should 
be considered? 

All potential changes in source and treated water 
quality (including vulnerability to new contaminants) 
needs to be carefully evaluated. Potential for 
additional treatment processes at the Sunol Valley 
Water Treatment Plant may be indicated. Mixing of 
different waters in the distribution system also requires 
careful assessment. 

5.2 Water Treatment 
After source water protection, water treatment is the 
next barrier protecting against potential 
contamination.  Treatment involves multiple techniques 
and technologies to remove or deactivate both 
chemical and microbial contaminants.  SFPUC 
operating staff (Hetch Hetchy Water and Power, 
Water Supply and Treatment Division, Water Quality 
Division) maintains constant vigilance to provide 
treated drinking water that surpasses all federal and 
state drinking water regulations.   

Both Sunol Valley and Harry Tracy Water Treatment 
Plants are certified by the USEPA/AWWA Partnership 
for Safe Water program.  The purpose of the 
program is to encourage US water suppliers to survey 
their facilities, treatment processes, operating and 
maintenance procedures, operator training and 
management practices to identify areas that will 
enhance a water system's ability to minimize potential 
for contamination from Cryptosporidium, Giardia and 
other pathogens. 

SFPUC has a history of evaluating new technologies 
through joint research efforts regionally and 
nationally, as well as particular evaluations on SFPUC 
facilities. These evaluations have included ozone, UV 
and membrane technology. Staff needs to continue 
tracking technology developments, particularly those 
that may be necessary for removing taste and odor 
compounds and newly recognized contaminants, and 
testing them in laboratory and pilot tests. This section 
addresses treatment for each of the three current 
water sources. 

5.2.1  Hetch Hetchy Source 

5.2.1.1  Assessment 

Since the Hetch Hetchy source is well-protected (the 
first barrier to contamination) and of high quality it 
allows SFPUC to meet regulatory requirements with 



SFPUC – Water Quality Protection Plan     
    

Peer Reviewed   17 

minimal amounts of treatment.   Treatment consists of 
three steps (additional barriers): 

1. Corrosion control – Corrosion control through pH 
adjustment is necessary in the transmission and 
distribution systems to limit leaching of pipe 
materials and to protect pipelines and plumbing 
from pre-mature deterioration.  Slaked lime 
(calcium hydroxide) is added at Rock River at a 
very low dose (i.e., 2 to 4 milligrams per liter) to 
increase the pH to 9.4.  

2. Primary disinfection - Chlorine (sodium 
hypochlorite) is added for disinfection at Tesla 
Portal. The dosage is determined by chlorine 
demand and historical data but is typically in the 
order of 1.8 mg/L.  The detention time of the 
Coast Range Tunnel is used to meet disinfection 
requirements for 99.9% Giardia inactivation and 
99.99% Virus inactivation.   

3. Secondary disinfection –The purpose of secondary 
disinfection is to provide disinfection residual to 
counteract any potential contamination inside the 
distribution system and prevent bacterial 
regrowth.  In 2004, SFPUC switched to chloramine 
for secondary disinfection to limit disinfection by-
products created through the use of chlorine.  
Chlorine is converted to chloramine by addition of 
ammonia at the Sunol Valley Chloramination 
Facility (SVCF).     

5.2.1.2  On-going Activities 

Within the next 5 years, SFPUC will further enhance 
disinfection by installing ultraviolet (UV) light (a 
regulatory mandate).  UV light will be designed to 
provide Cryptosporidium inactivation prior to 
chlorination at Tesla Portal. 

5.2.1.3  Potential Actions 

Continue to monitor and report on technology 
developments. When appropriate, participate in 
regional or national research efforts. For promising 
technology, continue to conduct site-specific evaluations 
to determine effectiveness, secondary impacts and 
costs.  Some examples for the Hetch Hetchy source 
include: 

• The current design for the Tesla Treatment Facility 
is planned to allow for space and power to 
accommodate future ozonation.  Ozonation would 
improve the color and UV transmittance of Hetch 
Hetchy water. 

• Additional optimization of corrosion control may 
be possible to limit leaching of pipe materials and 
to protect pipelines and plumbing from pre-
mature deterioration.  Current plan is to increase 
pH at Rock River to 10.2 to protect the pipelines in 
Central Valley and lower pH with fluoride and 
carbon dioxide before UV disinfection. 

• Addition of both chloramine and fluoride holds 
some concern for a subset of customers. There may 
be opportunity to further optimize chloramine. 

5.2.2  Sunol Valley Water Treatment Plant 

5.2.2.1  Assessment  

Water from the Calaveras and San Antonio Reservoirs 
is treated at the Sunol Valley Water Treatment Plant 
before being conveyed into the SFPUC system. The 
SVWTP currently has a nominal capacity of 80 mgd 
and a peak capacity of 160 mgd.  The process train 
includes chemical addition, coagulation, mechanical 
flocculation, sedimentation, dual-media filtration, and 
disinfection with sodium hypochlorite.  Sodium 
hydroxide is added to filtered water at the plant 
clearwell to raise pH for corrosion control.  

During drought conditions in 1990 and 1991, Delta 
water via the South Bay Aqueduct was sent to San 
Antonio Reservoir and then treated at the SVWTP. As 
a consequence, concentrations of disinfection by-
products increased throughout the system. The SVWTP 
would require modifications to treat a blend of local 
and Delta water in the future. 

5.2.2.2  On-going Activities 

In the next 5 years, improvements will be made to the 
SVWTP to increase the “sustainable” treatment 
capacity to 160 mgd.  Sustainable capacity, in this 
context, refers to the available capacity with the 
largest piece of equipment or treatment train out of 
service.  The sustainable capacity is important so that 
system demands can be met when unfiltered Hetch 



SFPUC – Water Quality Protection Plan     
 

18                                               Peer Reviewed    

Hetchy water is not available. At times this means 
diversion of Hetch Hetchy water through the SVWTP 
since it would be too turbid to serve directly. The 
planned expansion will refurbish filters, provide a new 
chlorine contact tank and chemical feed equipment and 
a new treated water reservoir that will be 
chloraminated. 

5.2.2.3  Potential Actions 

Continue to monitor and report on technology 
developments. When indicated, participate in regional 
or national research efforts. For promising technology, 
continue to conduct site-specific evaluations to 
determine effectiveness, secondary impacts and costs.  
Some examples for SVWTP include: 

• Both ozone and UV were examined as primary 
disinfectants in the Advanced Disinfection 
Workplan (July 2007).  UV treatment post-
clearwell is the recommended alternative.  The 
SVWTP expansion is providing space after the 
new chlorine contact basin for future UV 
installation.  However, installation of UV will not 
address taste and odor concerns and ozone may 
need to be revisited. 

• Future improvements may be needed for drought 
reliability or to handle significant future decreases 
in source water quality. 

• Impacts of source water measures (hypolimnetic 
oxygenation) on controlling tastes and odors are 
not yet known. 

5.2.3  Harry Tracy Water Treatment Plant 

5.2.3.1  Assessment  

Water from the Crystal Springs, Pilarcitos, and San 
Andreas Reservoirs is treated at the HTWTP.  
California Department of Public Health Services 
(CDPH) has authorized the HTWTP to operate at 
filtration rates up to 8.0 gpm/sf when the raw water 
turbidity is less than or equal to 5.0 NTU and up to 6.0 
gpm/sf when the raw water turbidity is greater than 
5.0 NTU. But due to hydraulic limitations and treatment 
process deficiencies (e.g., short filter run cycles, ozone 
dose limits, reservoir discharge toxicity), SFPUC 
considers current sustainable HTWTP treatment 

capacity to be 120 mgd under most raw water quality 
conditions. Under challenging raw water quality 
conditions such as high turbidity and/or significant 
algal blooms in San Andreas Reservoir, the plant 
production is limited to approximately 90 mgd. 

Under normal operations, the HTWTP provides pre-
oxidation with ozone, coagulation with ferric chloride 
and coagulant aid polymer, flocculation through two 
baffled flocculation basins, filtration through ten dual-
media filters, disinfection with sodium hypochlorite and 
chloramine, fluoridation with hydrofluosilicic acid, and 
corrosion control with sodium hydroxide. 

5.2.3.2  On-going Activities 

Modifications are planned for seismic retrofit and 
rehabilitation of the existing building and facility to 
provide long-term reliability and process 
improvements. The modifications will increase the 
sustained treatment capacity of the plant to 140 mgd 
for 60 days under normal water quality conditions 
(i.e., low algae and turbidity levels in source water). 
These improvements will include: 

• Replacement and upgrade of the ozone 
generation system for primary disinfection 

• Improvements to solids handling facilities 

• New, redundant pipeline from the treatment plant 
to the finished water storage reservoir 

• Raw water pump station improvements 

• Upgrade and replacement of electrical and 
instrumentation components, including 
improvements to process and plant security 
facilities 

5.2.3.3  Potential Actions 

Continue to monitor and report on technology 
developments. When appropriate, participate in 
regional or national research efforts. For promising 
technology, continue to conduct site-specific evaluations 
to determine effectiveness, secondary impacts and 
costs.  Some examples for HTWTP include: 



SFPUC – Water Quality Protection Plan     
    

Peer Reviewed   19 

• Optimizing nutrient removal through: a) 
improvements to the Pulgas Dechloramination 
Facility and b) control of phosphorus inputs. 

• Developing a viable algaecide program. 

• If algae management in source water is 
unsuccessful, additional treatment processes (i.e., 
clarification or oxidation) may be required to help 
control taste and odor.   

5.3 Transmission and Distribution 
System 

The distribution system is the next component of the 
multi-barrier water delivery to customers. Key 
measures include: positive water pressure, cross-
connection control, and disinfectant residual 
(chloramine). Water quality may change after it 
leaves the treatment plant and travels through miles of 
pipe prior to customer use.  These potential water 
quality changes in the distribution systems are being 
recognized and are of increasing research and 
regulatory interest in the industry. SFPUC has been 
evaluating how it can transport its water to better 
ensure “freshness” – a challenge given the significant 
storage of San Francisco’s system maintained for 
emergency supplies during earthquakes and other 
potential disasters.  

The San Francisco Water System (SFWS) serves the 
residents of San Francisco an average demand of 
approximately 80 million gallons a day.  This water is 
transported through approximately 1200 miles of 
mains, of which 800 miles have a diameter of less than 
12-inches and 72% are unlined cast-iron.  The 
distribution system also contains over 400 million 
gallons of storage spread between 12 reservoirs and 
8 tanks.  This section addresses operations, asset 
management and changing role as a utility. 

5.3.1  Operations  

5.3.1.1  Assessment  

SFPUC meets all regulations for water quality and 
system operations.  This, in spite of the challenge 
presented by significant storage and its associated 
long detention times.  Nitrification has been successfully 
limited thus far through a multi-faceted approach 

including: aggressive nitrification monitoring, a 
nitrification response plan, in-situ cleaning program, 
reservoir inlet-outlet design modifications, installation 
of mixers (twelve 2,500-10,000 gpm mixers installed), 
and operational changes as needed (e.g. seasonal 
drawdown, basins off-line). 

Corrosion control has been achieved through pH 
adjustment and has resulted in compliance with 
regulatory limits for copper and lead. 

Chloramine disinfectant is maintained through control 
of detention time and resulted in consistent chlorine 
residuals, lower bacterial counts, and lower DBPs26. 

5.3.1.2  On-going Activities 

While there is currently no program within the WQD to 
monitor pressure in the distribution system; plans are in 
place to install gauges and telemetry within service 
areas. This will serve both a security benefit and will 
address some of the concerns being raised during 
EPA’s discussion of revisions to the Total Coliform Rule. 

Projects are currently in place to enhance reservoir 
mixing/turnover by separating inlets and outlets as 
well as optimizing mechanical mixer operation. 

Some concern has been expressed over trade-offs 
between seismic strengthening and water quality – 
improvements may reduce mixing without additional 
mitigations. 

SFPUC has an all-pipe model of the city distribution 
system used for static modeling purposes.  A dynamic 
model for real-time simulations as well as a 
PipelineNet model to analyze possible contamination 
scenarios is currently under development.   

SFPUC has cross connection control program and has a 
successful testing rate of over 17,000 devices each 
year.  There was a successful testing rate of > 99% in 
2006. 

                                                 